
   

  

OFFICES ACROSS NORTH AMERICA, SOUTH AMERICA, EUROPE, ASIA AND AUSTRALIA 

TECHNICAL MEMORANDUM 

 
Golder Associates Ltd. 
1000, 940 - 6 Avenue SW 
Calgary, Alberta, Canada 
T2P 3T1 
 

 

DATE: May 19, 2008 Proj. No. 071-3340052 

TO: Rob McLean, Josh Harvey 

CC: K. Conroy, K. DeVos, M. Digel, L. Young, S. House  

FROM: Paul Pigeon, Peter Lemke 

RE:  Snap Lake Water Management Treatment Alternatives Report 

 

This Technical Memorandum presents the results of the De Beers Snap Lake Diamond Mine Water 
Management Alternatives Study.  The work plan dated November 2, 2007 included the following: 

1. Identifying what treatment systems for removal of total dissolved solids (TDS) 
appear to be the most economically feasible for treatment of the water originating 
[...]
gauging the effectiveness of chemical conditioning and media filtration as a pre-treatment process train 
for haulage drift ground water.  Also, Golder would like to see field (instantaneous) temperature readings 
for the haulage drift sump water and for water influent to the existing water treatment plant.  These data 
should include ore zone temperature as well, since the ore and haulage drift waters are commingled at the 
WTP.  Temperature data will help Golder in estimating resistance to chemical conditioning and potential 
permeation rates of candidate membrane treatment technologies. 

Phase 1 Technical Scope 

We had an excellent discussion of a number of items that define the scope of Phase 1. 

Alternatives for treatment of haulage drift water will have an effluent target of 350 mg/l TDS, even 
though higher TDS effluents might be sufficient to control whole lake average TDS levels and avoid 
exceeding the permit limit by effective water management.  This conservative approach will account for 
higher than expected flows, increases in TDS in the ore zone water and reduced natural inflows to Snap 
Lake. 

The existing surge pond will be evaluated for influent and reject water storage for a haulage drift water 
management system.  Golder needs design drawings for the surge pond in addition to drawings of the 
industrial area. 

Management options for treatment residuals will include incorporation of sludges into tailings.  When 
paste backfilling begins in two years, the sludge could be partially dewatered and incorporated as a 
flowable material.  For reject flows (brines), liquid disposal will not be assumed available.  Brine 
dewatering and crystallization will be needed; disposal in a specially contained section of a tailings 
disposal area. 

Since haulage drift flows have already exceeded 3,000 m3/day on occasion, the initial plant size 
considered for all three of the requested flow rate scenarios will be 5,000 m3/day. 

For estimating when treatment plant additions are needed and for calculation of net present value (NPV) 
of the alternatives, a project life of 20 years will be assumed.  De Beers will provide escalation and 
discount percentage rates. 

Although separate pre-treatment facilities will be provided for the haulage drift water, the existing 
treatment plant tour was very helpful in identifying facilities that may be compatible for use on the 
haulage drift water.  De Beers will provide additional drawings of the existing plant.  As discussed above, 
Golder would also like to review effluent quality data for the plant.  We note that a second phase 
expansion of the existing plant, which on first review appears to double plant capacity, might be used as a 
separate pre-treatment facility for the haulage drift water. 



 

May 2008 Golder Associates 071-3340052 
 

Phase 1 Schedule 

Golder plans to complete a draft report for Phase 1 by January 18, 2008.  To do this, we will have to 
complete our technology analysis and put out requests for vendor cost quotations on major equipment by 
December 21, 2008.  December 21 is also a good target date for receipt of all the items we are requesting 
from De Beers. 

0713340052 Drft TM Snap Lake 19MAY08.doc 



 

May 2008 Golder Associates 071-3340052 
 

ATTACHMENT 2 

GOLDER REQUEST FOR ADDITIONAL SAMPLING AND ANALYSES 

 



 

May 2008 Golder Associates 071-3340052 
 

ATTACHMENT 2 – Golder Request for Additional Sampling and Analyses 

Analyte/Analyte Group Justification for analysis Comments 

Volatile organic compounds (VOCs) and 
chlorine 

Will degrade membranes in a filter application 
and would be untreated by evaporation (carried 
over with water vapour).   

If presence of VOCs and/or chlorine can be ruled out by 
“process knowledge” then sampling and analysis will not be 
necessary.  Golder can identify method(s) of analysis if 
required. 

Oil and grease (O&G), hydrogen 
sulphide (H2S), surfactants 

Will degrade membranes in a filter application. If presence of O&G, H2S and/or surfactants can be ruled out by 
“process knowledge” then sampling and analysis will not be 
necessary. 

Total organic carbon (TOC) Maximum acceptable concentration for 
membrane filtration influent is 2 mg/L.  Some of 
the existing data shows TOC at or above this 
limit. 

If higher values for TOC in the existing data are representative 
of short-term spikes, then no additional sampling and analysis is 
needed.  If TOC levels remain elevated for days or weeks, 
treatment by membrane filtration will fail.  Time-weighted 
composite samples for future analysis would be preferred. 

Barium, Strontium Barium and strontium salts are of very low 
solubility and form as a fine powdery solid – 
fouling filtration membranes, even at low 
concentrations. 

Limited data in historical sampling and analysis records. 

Aluminum, Iron, Manganese Manganese can foul filtration membranes at an 
influent concentration of 0.5 mg/L by oxidation 
and precipitation at membrane surfaces.  
Aluminum can precipitate with pH changes at 
permeation membrane surfaces, while Iron can 
foul filtration membranes at influent 
concentrations of 0.1 to 0.2 mg/l by oxidation 
and precipitation at membrane surfaces over a 
wide range of pH. 

Limited data in historical sampling and analysis records. 

Silica, reactive soluble and colloidal Limited data in historical sampling and analysis 
records.  Silica will scale membranes.  Colloidal 
fraction determined by laboratory filtration; 
filter pore size per procedure. 

Influent concentration of <10 mg/L is preferred for membrane 
filtration.  Higher concentrations can be handled with addition 
of anti-scalant.  Additional data will allow for determination of 
whether anti-scalant equipment will be needed.  



 

May 2008 Golder Associates 071-3340052 
 

NOTE:  The above list assumes that water treatment will be targeted solely on reduction of TDS; 
therefore, the need to monitor constituents that may have human health or aquatic toxicity effects 
is omitted from the determination of analytes. 

Sampling Regime 

In all cases, it would be preferable to collect volume/flow-weighted or time paced, 24-hour 
composite samples.  The existing data, even for the common ions which have been analyzed 
frequently, shows a wide range between minimum and maximum observed values.  If a very 
short-term spike in contaminant concentration has been caught by a grab sample, the treatment 
process may be “over-designed” due to anomalous data.  Development of the design basis 
influent on a nominal (average) basis and design for maximum anticipated spike concentrations 
will benefit from collection of time-weighted composites, if possible. 

As a fallback approach, assuming that De Beers will institute collection of samples at DW 1011 
on a twice monthly frequency, grab sampling could be used.  In this monitoring approach, the 
minimum water treatment influent database for establishing a detailed design/equipment 
procurement basis would be 40 to 50 samples for major constituents and a minimum of 20 
samples for the above additional analytes, allowing for use of a statistically-based determination 
of the maximum influent quality design basis.  In so doing, the effect of a single anomalous spike 
in water quality data (a spike not attributable to a known condition that is expected to repeat itself 
periodically) can be smoothed out of the data set. 

Assumed Existing Routine Analyte List 

The above additions are assumed to add to the analyte list Golder sees in a large number of the 
DW10 and DW11 analytical reports provided by De Beers.  That list is as follows: 

Routine Water Analysis–Low Level Other Analytes 

ICP metals Acidity 

 Calcium Ammonia-as N 

 Magnesium Fluoride 

 Potassium Nitrate-as N 

 Sodium Orthophosphate 

Ion Balance Phosphorus-Total & Total Dissolved 

 Hardness Silica-Reactive Soluble 

 Ion Balance (%) Selenium 



 

May 2008 Golder Associates 071-3340052 
 

 TDS (calc) TDS 

pH, Conductivity, Alkalinity Total Kjeldahl Nitrogen 

 Alkalinity (total) Total Suspended Solids 

 Bicarbonate Turbidity 

 Carbonate  

 Conductivity (EC)  

 Hydroxide  

 pH  

Other Anions  

 Chloride  

 Nitrite  

 Sulphate  



 

May 2008 Golder Associates 071-3340052 
 

ATTACHMENT 3 

VENDOR DATA 



 
 

 

Aquatech International Corporation 
Pure Water Technologies 

Water Management Services 

Aqua-Chem ICD  

 

 

 

 

 

 

Aquatech International Corporation 

One-Four Coins Drive 

Canonsburg, PA 15317 USA 

t) 724 746 5300 

f) 724 746 5359 

www.aquatech.com 

 

 

 

 

April 16, 2008 
 
Peter Lemke 
Golder Associates Inc. 
44 Union Blvd. Suite 300 
Lakewood, CO 80228 
 
Ref.: DeBeers Mine WWT AIC #08-5035 
 
Peter, 
 
Thank you for contacting me in regards to this project. The following is Aquatech’s budgetary 
proposal for the waste water treatment system for the DeBeers Canadian Diamond mine. 
 
This system would be designed to treat a waste stream of 550GPM as described in supplied 
water analysis. We are offering two options for your review, a membrane system for initial 
concentration and a thermal based system.  
I have considered the existing pretreatment clarifier and multimedia filter will remain in service in 
conjunction with the proposal systems.  
 
Scope of Supply for 550 gpm Brine Concentrator/Forced Circulation Crystallizer: 
 
Brine Concentrator 
 

1. One (1) Wastewater Storage Tank with agitation 
2. Two (2)Wastewater Transfer Pump with Feed Strainer 
3. One (1) Feed Tank and Pump Skid 
4. Three (3) Chemical Dosing Skids 
5. One (1) Pre-heater and Deaerator 
6. One (1) Brine Concentrator Vessel 
7. One (1) Vapor Compressor Skid 
8. One (1) Recirculation Pump Skid 
9. One (1) Distillate Tank and Pump Skid 



 
 

 

Aquatech International Corporation 
Pure Water Technologies 

Water Management Services 

Aqua-Chem ICD  

 

 

 

 

 

 

Aquatech International Corporation 

One-Four Coins Drive 

Canonsburg, PA 15317 USA 

t) 724 746 5300 

f) 724 746 5359 

www.aquatech.com 

10. One (1) Lot of Prefabricated Recirculation Piping and Vapor Ducting 
11. One (1) Lot of On-skid Piping 
12. One (1) Lot of Instrumentation and PLC Based Controls within Battery Limits 
13. One (1) Lot of Structural Steel platforms, access ladders for BC Vessel 
14. One (1) Interconnecting Piping between Skids 
15. One (1) Lot of Electrical Conditioning and MCC by others 
16. One (1) Lot of Power and Instrument Wiring to Skid Junction Boxes by Others 

 
 
FCC and Filter Press 
 

1. One (1) Concentrate Tank 
2. Two (2) Concentrate Pumps 
3. One (1) MVC forced circulation evaporation unit 
4. One (1) Heat exchanger 
5. One (1) Flash tank 
6. One (1) Mist eliminator 
7. One (1) Vapour compressor with motor and auxiliaries 
8. One (1) Distillate receiver 
9. One (1) Lot of pumps and motors for liquid flows within the Crystallizer unit 

10. One (1) Lot of chemical dosing systems for crystallizer 
11. One (1) Lot of process piping and ducting 
12. One (1) Lot of Instrumentation 
13. One (1) Slurry Pump 
14. One (1) Belt Filter Press 
14. One (1) PLC Based Control Panel with HMI 

 
 
Base budget Price for BC/FCC/Filter Press, Ex-works   $ 9,500,000 
 
Approximate Distillate from System; 549 GPM 
Total Power Consumption; 3500 kW 
Solid waste at 10% solids content; 1100 #/hour 



 
 

 

Aquatech International Corporation 
Pure Water Technologies 

Water Management Services 

Aqua-Chem ICD  

 

 

 

 

 

 

Aquatech International Corporation 

One-Four Coins Drive 

Canonsburg, PA 15317 USA 

t) 724 746 5300 

f) 724 746 5359 

www.aquatech.com 

Typical expected delivery of this equipment would be 55-60 weeks. 
 

 
The equipment described is constructed of high end alloys which are subject to material cost 
escalations due to volatility in availability and pricing.  
 
 

Scope of Supply 550 GPM UF/RO - 220 GPM Brine Concentrator/Forced Circulation 
Crystallizer 
 
RO System 
 

1. One (1) Sodium Hypochlorite Dosing Skid 
2. One (1) 3000 gallon Sodium Hypochlorite Storage Tank 
3. One (1) Ultrafiltration system 
4. Two (2) UF Backwash pump  
5. One (1) Filtrate Storage Tank 10,000 gallons 
6. Two (2) Filtrate Forwarding Pumps 
7. One (1) Sodium Bisulfite Dosing Skid 
8. One (1) 5000 gallon Sodium Bisulfite storage Tank 
9. One (1) Acid Dosing system 

10. One (1) 5000 gallon Acid Storage Tank 
11. Two (2) RO Cartridge Prefilter 
12. Two (2) RO Booster Pumps 
13. One (1) RO Membrane System 
14. One(1) Membrane CIP Skid 

 
 
 
Brine Concentrator 
 

1. One (1) Wastewater Storage Tank with agitation 
2. Two (2)Wastewater Transfer Pump with Feed Strainer 
3. One (1) Feed Tank and Pump Skid 



 
 

 

Aquatech International Corporation 
Pure Water Technologies 

Water Management Services 

Aqua-Chem ICD  

 

 

 

 

 

 

Aquatech International Corporation 

One-Four Coins Drive 

Canonsburg, PA 15317 USA 

t) 724 746 5300 

f) 724 746 5359 

www.aquatech.com 

4. Three (3) Chemical Dosing Skids 
5. One (1) Pre-heater and Deaerator 
6. One (1) Brine Concentrator Vessel 
7. One (1) Vapor Compressor Skid 
8. One (1) Recirculation Pump Skid 
9. One (1) Distillate Tank and Pump Skid 

10. One (1) Lot of Prefabricated Recirculation Piping and Vapor Ducting 
11. One (1) Lot of On-skid Piping 
12. One (1) Lot of Instrumentation and PLC Based Controls within Battery Limits 
13. One (1) Lot of Structural Steel platforms, access ladders for BC Vessel 
14. One (1) Interconnecting Piping between Skids 
15. One (1) Lot of Electrical Conditioning and MCC by others 
16. One (1) Lot of Power and Instrument Wiring to Skid Junction Boxes by Others 

 
 
FCC and Filter Press 
 

1. One (1) Concentrate Tank 
2. Two (2) Concentrate Pumps 
3. One (1) MVC forced circulation evaporation unit 
4. One (1) Heat exchanger 
5. One (1) Flash tank 
6. One (1) Mist eliminator 
7. One (1) Vapour compressor with motor and auxiliaries 
8. One (1) Distillate receiver 
9. One (1) Lot of pumps and motors for liquid flows within the Crystallizer unit 

10. One (1) Lot of chemical dosing systems for crystallizer 
11. One (1) Lot of process piping and ducting 
12. One (1) Lot of Instrumentation 
13. One (1) Slurry Pump 
14. One (1) Belt Filter Press 



 
 

 

Aquatech International Corporation 
Pure Water Technologies 

Water Management Services 

Aqua-Chem ICD  

 

 

 

 

 

 

Aquatech International Corporation 

One-Four Coins Drive 

Canonsburg, PA 15317 USA 

t) 724 746 5300 

f) 724 746 5359 

www.aquatech.com 

14. One (1) PLC Based Control Panel with HMI 
 
 
Base budget Price for UF/RO/FCC/Filter Press, Ex-works   $ 7,700,000 
 
Approximate RO Permeate & Distillate from System; 530 GPM 
Total Power Consumption; 1500 kW 
Solid waste at 10% solids content; 1500 #/hour 
Typical expected delivery of this equipment would be 55-60 weeks. 
 

 
The equipment described is constructed of high end alloys which are subject to material cost 
escalations due to volatility in availability and pricing.  
 
If I can be of further assistance please feel free to contact me at your convince. 
 
Regards, 
 
Terry LaPrise 
Regional Sales Manager 
 
 
 

 

 

 

 

 

 

 

 

 

 

 

 

 



Aquatech International Corporation
One-Four Coins Drive; Canonsburg, PA 15317 USA t) 724 746 5300 f) 724 746 5359

www.aquatech.com

Zero Liquid Discharge System

Overview
The Aqua-Chem ICD  Zero Liquid Discharge System is a fully integrated automated system incorporating a mechanical
vapor compression brine concentrator, a forced circulation crystallizer, and solids dewatering. High purity distillate
produced in this system can be used for cooling tower or boiler makeup water.

The Aqua-Chem ICD Zero Liquid Discharge System typically follows a reverse osmosis (RO) preconcentrator. High TDS
and saturation in low solubility scaling salts such as calcium sulfate (CaSO4) and silica (SiO2) limit the percentage of water
which can be recovered by an RO system. Feedwater saturated in CaSO4 and/or SiO2 is also very difficult to concentrate
in a normal evaporator but can be handled in the Aqua-Chem ICD brine concentrator. The process, also called seeded
slurry evaporation, involves establishing and maintaining a slurry of calcium sulfate seed crystals in the circulating brine in
the evaporator. With careful thermal and mechanical design, the SiO2 and CaSO4 will precipitate preferentially on the
recirculating crystals instead of on the tubes. The brine concentrator is capable of concentrating the wastewater to near
saturation in the sodium salts without scaling the heat transfer tubes.

The remaining water is evaporated in the forced circulation crystallizer. This evaporator easily handles the crystallization
of the remaining salts regardless of the exact chemical analysis. The salts are removed as a cake by a (filter press,
centrifuge).

The Aqua-Chem ICD Zero Liquid Discharge System is designed for automatic steady state operation and will require little
operator attention. The materials of construction have been selected to resist corrosion and ensure a long plant life. The
system is very reliable. The pumps and compressor typically operate years without significant problems, given periodic
maintenance typical for rotating equipment. Almost any problem can be fixed in a day. The system is designed to
minimize scaling of the heat transfer surfaces; however, it is also designed to operate in a slightly fouled condition, so
normal fouling or scaling will not affect the design capacity of the unit. Chemical cleaning of the system is typically
required once or twice per year.

Process Description
The feed is acidified with H2SO4 to a pH of 5.5 which converts bicarbonate to dissolved CO2 for removal in the deaerator.
The bicarbonate is removed to prevent scaling of the brine concentrator tubes with calcium carbonate (CaCO3 ). A small
amount of scale inhibitor is metered into the feed to avoid scaling in the feed/distillate plate heat exchanger. Depending on
the amount of calcium in the feed, the anti-scale may be reduced or eliminated.

The feed/distillate heat exchanger, a plate and frame type with titanium plates, preheats the feed with outgoing hot
distillate. The heated feed flows to the deaerator to remove dissolved carbon dioxide and oxygen, to minimize corrosion in
the system. Aqua-Chem ICD uses a flashing deaerator which does not utilize packing, thereby avoiding plugging
problems. The feed is sprayed into the pressurized, barometric half of the deaerator which further heats the feed with low
pressure evaporator vent vapors. The feed then flashes into the low pressure portion of the deaerator. A small fraction of
water from the feed is vaporized, along with the dissolved carbon dioxide and oxygen, which are virtually eliminated by
this step. Typical dissolved oxygen content in the deaerated feed is 10 ppb.

The feed then flows to the brine concentrator vessel. Calcium sulfate scale is managed in this vessel by proper feed
pretreatment and by providing adequate seed crystal surface area dispersed homogeneously in the brine slurry. The seed
crystals prevent supersaturation extremes and promote crystal growth rather than scaling on the heat transfer surface.



Aquatech International Corporation
One-Four Coins Drive; Canonsburg, PA 15317 USA t) 724 746 5300 f) 724 746 5359

www.aquatech.com

The seed crystals are added as gypsum to the seed makeup tank at startup to establish the circulating slurry. As the brine
is concentrated and some is pumped to the crystallizer, seed crystals are replenished by natural generation from calcium
and sulfate ions in the incoming feed water. A seed thickening tank is provided to recycle seed crystals back into the brine
concentrator if the natural seeding level is too low. A CaCl2 injection system is provided to add Ca+2 directly into the feed
line if the incoming Ca+2 concentration is too low. Both of these systems are used to maintain adequate seed crystal
concentration in the brine concentrator.

The brine concentrator vessel is designed with a long bottom channel to provide sufficient residence time for crystal
[...]
• Extruded aluminum equipment frame for UF 

unit; painted carbon steel on RO 
• Polyethylene membrane and backwash tanks 

mounted on equipment frame 
• 0.5 mm self cleaning screen 
• RO permeate flush on shutdown 
• Voltage 480 or 575 V, 3 phase,  

60 Hz (other voltages available) 

 

Documentation Included 
• Operation and maintenance manuals included  
• Drawings: piping and instrumentation, electrical 

general dimensional, and process flow diagram 

Operating Parameters 
Recovery 65-85% 
Design temp. 60ºF (15.6ºC) 
Operating range 35 to 85ºF (1.6 to 29.4ºC) 
Minimal inlet pressure 4 psi 
 
Materials of Construction 
High-pressure piping Stainless Steel, Sch. 10 
Low-pressure piping Sch. 80, PVC 
Enclosure NEMA 12 (painted blue)  
Clamps/fittings Zinc-plated[jh1] 

Membrane Elements  
UF membrane model ZeeWeed® 1000 
RO membrane model OSMO PRO RO 365 
RO membrane rejection 99.6% 
Manufacturer GE  

 

 



Page 2 Fact Sheet 

Table 1: Standard Instrumentation 

Flow  RO permeate, concentrate, UF 
permeate 

Turbidity meter UF permeate 
Conductivity RO feed, permeate 
PH RO feed 
ORP RO feed 
Pressure Pre-filter, post-filter, primary, final, p

pump discharge, interstage, UF 
permeate suction/backpulse 

Pressure Switch RO feed, permeate, concentrate 
Level Transmitter Membrane tank, UF/RO break 

tank 

 

Table 2: Major Component Manufacturers 

Equipment Manufacturer 
UF permeate pump G&L 
RO high pressure pump GE Tonkaflo 
Air compressor Quincy 
Cartridge filter housing GE  
RO membrane housing Wave Cyber 
Flow & level measure-
ment 

E&H, GF Signet 

Conductivity, pH, ORP Thornton 
Turbidity meter Hach 
PLC Components GE Fanuc 
Chemical Pumps Prominent 
Valves Keystone, Bray, Chemline 

Table 3: Application Dependent Options 

Option Description 
Feed water turbidimeter Feed water turbidity monitoring 
Enhanced coagulation (E.C.)  
system 

Coagulant dosing pump, flocculation tank, and mixers for TOC removal 

Oxidation system Oxidation dosing pump, oxidation tank, and mixers for iron and manganese removal 
+/- pH adjustment Automatic feed pH adjustment and monitoring system for E.C. and Oxidation. 

Table 4: Optional Features 

Option Description 
Allen Bradley Control Package Replaces GE Fanuc components with equivalent AB  
PRO Clean-in-Place  Cone-bottom HDPE tank with painted carbon steel stand for chemical recirculation 
PRO Chemical Feed Systems Electronic metering pump for antiscalant or sodium bisfulfite injection 
RO Motor Starters Motor starters for high pressure and CIP pumps, shipped loose for field installation 
NaOCl cleaning system Cleans organics from UF membranes 
Citric cleaning system Cleans inorganics from UF membranes 
Chemical neutralization pumps Neutralize cleaning solution after membrane cleaning 
Air compressor Valve operation, membrane aeration and MIT 
Online spare air compressor Redundant air compressor[jh2] 



 

Fact Sheet Page 3 

GE Water & Process Technologies Z+PRO Models 
 Z+PRO-50 Z+PRO-100 Z+PRO-150 Z+PRO-200 Z+PRO-300 Z+PRO-450 

Product rate: 
Concentrate Rate: 
Feed Rate: 

72,000 gpd  

35,200 gpd  

107,200 gpd  

144,000 gpd  

68,500 gpd  

212,500 gpd  

216,000 gpd  

104,000 gpd  

320,000 gpd  

288,000 gpd 

139,200 gpd 

427,200 gpd 

432,000 gpd 

208,000 gpd 

640,000 gpd 

648,000 gpd 

312,000 gpd 

960,000 gpd 

Models 
Z-BOX-S Model: 
Z-BOX-S Quantity: 
PRO Model: 
PRO Quantity: 

S12 
1 

PRO-50-PRE, FRP 
1 

S18 
1 

PRO-100-PRE, FRP 
1 

S24 
1 

PRO-150-PRE, FRP 
1 

S18 
2 

PRO-200-PRE, FRP 
1 

S24 
2 

PRO-300-PRE, FRP 
1 

S24 
3 

PRO-450-PRE, FRP 
1 

Break Tank & RO Feed Pump 
Tank Volume: 
Tank Dimensions (DxH): 
 
Pump Flow: 
Pump Pressure: 
Pump Power: 

360 gallon 
48”x 42”  

(122cm x 107cm) 
70 gpm  

60 psig (4.1 bar) 
5 HP (3.7 KW) 

540 gallon 
48”x 75” 

(122cm x 191cm) 
135 gpm  

50 psig (3.4 bar) 
7.5 HP (5.6 KW) 

840 gallon 
48”x 109” 

(122cm x 277cm) 
200 gpm  

40 psig (2.8 bar) 
10 HP (7.5 KW) 

540 gallon 
48”x 75” 

(122cm x 191cm) 
270 gpm  

55 psig (3.8 bar) 
15 HP (11 KW) 

840 gallon 
48”x 109” 

(122cm x 277cm) 
400 gpm  

40 psig (2.8 bar) 
15 HP (11 KW) 

840 gallon 
48”x 109” 

(122cm x 277cm) 
600 gpm  

45 psig (3.1 bar) 
20 HP (14.9 KW) 

Installation and Utility Requirements 
UF Inlet: 
UF Permeate: 
UF Drain: 
RO Inlet: 
RO Permeate: 
RO Concentrate: 

4.0” flange 
3.0” flange 
4.0” flange 
2.0” flange 
1.5” flange 
1.0” flange 

6.0” flange 
4.0” flange 
6.0” flange 
3.0” flange 
3.0” flange 
1.5” flange 

6.0” flange 
4.0” flange 
6.0” flange 
3.0” flange 
3.0” flange 
1.5” flange 

6.0” flange 
4.0” flange 
6.0” flange 
4.0” flange 
3.0” flange 
2.0” flange 

6.0” flange 
4.0” flange 
6.0” flange 
4.0” flange 
4.0” flange 
2.0” flange 

6.0” flange 
4.0” flange 
6.0” flange 
6.0” flange 
4.0” flange 
3.0” flange 

Inlet Water Pressure: 
Air Pressure: 
Drain to be Sized for: 
Power: 
Control Circuit: 

5 psig, minimum 
100 psig 

67 gpm (15.2 m3/hr) 
460 VAC, 3-phase, 60Hz 
120 VAC, 1-phase, 60Hz 

5 psig, minimum 
100 psig  

133 gpm (30.2 m3/hr) 
460 VAC, 3-phase, 60Hz 
120 VAC, 1-phase, 60Hz 

5 psig, minimum 
100 psig 

200 gpm (45.4 m3/hr) 
460 VAC, 3-phase, 60Hz 
120 VAC, 1-phase, 60Hz 

5 psig, minimum 
100 psig 

267 gpm (60.6 m3/hr) 
460 VAC, 3-phase, 60Hz 
120 VAC, 1-phase, 60Hz 

5 psig, minimum 
100 psig, 

400 gpm (90.9 m3/hr) 
460 VAC, 3-phase, 60Hz 
120 VAC, 1-phase, 60Hz 

5 psig, minimum 
100 psig 

600 gpm (136.3 m3/hr) 
460 VAC, 3-phase, 60Hz 
120 VAC, 1-phase, 60Hz 

UF Skid (per train) 
Height: 
Width: 
Depth: 
Operating Weight  
Estimate: 

71” (180 cm) 
59” (150 cm) 
121” (307 cm) 

9,000 lb (4082 kg) 

71” (180 cm) 
59” (150 cm) 
155” (394 cm) 

13,000 lb (5897 kg) 

71” (180 cm)  
59” (150 cm) 
190” (483 cm) 

16,500 lb (7484 kg) 

71” (180 cm) 
59” (150 cm) 
155” (394 cm) 

13,000 lb (5895 kg) 

71” (180 cm) 
59” (150 cm) 
190” (483 cm) 

16,500 lb (7484 kg) 

71” (180 cm) 
59” (150 cm) 
190” (483 cm) 

16,500 lb (7484 kg) 

RO Skid 
Height: 
Width: 
Depth: 
Operating Weight  
Estimate: 

76” (193 cm) 
46” (117 cm) 
194” (493 cm) 

 
4400 lb (1996 kg) 

76” (193 cm) 
46” (117 cm) 
194” (493 cm) 

 
5850 lb (kg) 

76” (193 cm) 
46” (117 cm) 
274” (696 cm) 

 
7800 lb (3538 kg) 

76” (193 cm) 
80” (203 cm) 
194” (493 cm) 

 
9200 lb (4173 kg) 

76” (193 cm) 
80” (203 cm) 
274” (696 cm) 

 
12500 lb (5670 kg) 

99” (251 cm) 
80” (203 cm) 
274” (696 cm) 

 
18,000 lb (8165 kg) 

 
 
 



 
 
  

Siemens Water Technologies Corp. 2000 Ericsson Drive Phone No. 724-772-6520 
 Warrendale, PA  15086 Fax No. 724-772-6521 

 

February 4, 2008 
 
Mr. Chris Beck 
Golder Associates Inc. - Denver Office 
Phone No. 303-980-0540 
e-mail:  chris_beck@golder.com 
 
Reference: Diamond Mine Project 
 
Subject: Budgetary Proposal to Supply a Wastewater Treatment System 
 
  Siemens Water Technologies Proposal No. PK-0802-01-SYS-1 
 
Dear Mr. Beck: 
 
In response to your request, Siemens Water Technologies Corp. (Siemens) is pleased to 
provide the following preliminary information and budget pricing for the wastewater treatment 
system for the above-referenced project. 
 
 
PROCESS OVERVIEW 

 
♦ Basis of Design 
 

• Influent analyses are as listed in your document “Design Basis Influent.” 
 
• All ions are assumed to be reported as the substance, except for total hardness and 

alkalinity. 
 
• To balance the analysis provided, either the sodium or chloride values have been 

increased from the reported values. 
 
• Objective of the treatment system is to achieve treated water quality TDS of < 375 ppm. 
 

♦ Treatment Scheme Proposed 
 

• Primary Treatment - For Feed Water Treatment 
 

 The feed water is treated in the primary solids contact clarifier (SCC) for the purpose 
of reducing TSS and precipitating hardness and other heavy metals, to make it 
suitable as feed to the reverse osmosis (RO) units.  Chemicals used are: 

 
∗ Sodium Hypochlorite - For disinfection 
∗ Coagulant - To coagulate the larger floc particles 
∗ Lime and Soda Ash - To precipitate hardness and other heavy metals 
∗ Polymer - To agglomerate the finer floc particles and enhance the coagulation 

process 
∗ Acid - To pH adjust after lime and soda ash softening to avoid post precipitation 
 



Mr. Chris Beck - Golder Associates Inc. 
[Diamond Mine Project] 
Siemens Water Technologies Proposal No. PK-0802-01-SYS-1 
February 4, 2008 
 
  

2 

 The SCC effluent goes through a filtration step for reduction and removal of any iron, 
manganese and suspended solids. 

 
The filter effluent is treated with sodium bisulfite, antiscalent and acid for destroying 
residual chlorine, prevent scaling in the reverse osmosis membranes and pH 
adjustment, respectively. 
 

 The filter effluent is treated in primary RO units using brackish water membranes for 
reduction of TDS.  RO permeate is discharged back to the lake and the primary RO 
reject undergoes further treatment, as described below under “Secondary 
Treatment.” 

 
 The primary SCC blowdown undergoes further treatment, as described below under 

“Waste Treatment.” 
 

• Secondary Treatment - For Treatment of Primary Reject 
 

 The scheme employed is similar to that employed for the primary treatment, except 
for the following: 

 
∗ The filters employ multimedia in lieu of iron and manganese media. 
∗ The RO units use sea water membranes in lieu of brackish water membranes. 
 

 The RO permeate is discharged back into the lake and the RO reject and secondary 
SCC blowdown is sent to the evaporation pond. 

 
• Waste Treatment - For Treatment of the Primary SCC Blowdown 

 
 The primary SCC blowdown is concentrated by gravity separation and stored.  When 

a sufficient volume has accumulated, the solids are pumped to the filter press.  Filter 
cake from the press is discharged while the press filtrate is returned to the secondary 
SCC for reprocessing. 

 
 



Mr. Chris Beck - Golder Associates Inc. 
[Diamond Mine Project] 
Siemens Water Technologies Proposal No. PK-0802-01-SYS-1 
February 4, 2008 
 
  

3 

PRIMARY TREATMENT - EQUIPMENT LIST 
Note: Equipment quantities listed are for the maximum flow rate of 5,500 gpm. 
 
• Three (3) Clarifiers - Solids contact type, 50% capacity each, 40 ft diameter, coated 

concrete construction.  Concrete tank by Purchaser.  
 
• Clarified Water Storage Tank - By Purchaser 
 
• Four (4) Filter Feed/Filter Backwash Pumps - CD4MCu construction 
 
• Five (5) Horizontal Filters - 10 ft diameter x 42 ft long 
 
• Seven (7) High Pressure Reverse Osmosis Pumps - Shipped loose 
 
• Seven (7) Reverse Osmosis Units - 24 x 12 array, shop fabricated 
 
• Treated Wastewater Effluent Tank - By Purchaser, if required 
 
• Treated Waste Forwarding Pumps - By Purchaser, if required 
 
• One (1) Lime Silo - 8,000 cu ft capacity.  Requires field erection. 
 
• One (1) Lime Slurry Feed System - Including slurry tank and 2 x 100% slurry feed pumps.  

Shop fabricated. 
 
• One (1) Soda Ash Silo - 8,000 cu ft capacity.  Requires field erection. 
 
• One (1) Soda Ash Feed System - Including solution tank and 2 x 100% solution feed pumps.  

Shop fabricated. 
 
• One (1) Sodium Hypochlorite Storage Tank - FRP construction.  Shop fabricated. 
 
• One (1) Sodium Hypochlorite Feed System - Including 2 x 100% metering pumps.  Shop 

fabricated. 
 
• One (1) Ferric Chloride Storage Tank - FRP construction.  Shop fabricated. 
 
• One (1) Ferric Chloride Feed System - Including 2 x 100% metering pumps.  Shop 

fabricated. 
 
• One (1) Polymer Feed System - Including 3 x 100% Polyblends.  Shop fabricated.  Chemical 

is supplied in totes by others. 
 
• One (1) Hydrochloric Acid Feed Tank - FRP construction, with fume scrubber.  Shop 

fabricated. 
 
• One (1) Hydrochloric Acid Feed System - Including 3 x 100% metering pumps, shop 

fabricated. 



Mr. Chris Beck - Golder Associates Inc. 
[Diamond Mine Project] 
Siemens Water Technologies Proposal No. PK-0802-01-SYS-1 
February 4, 2008 
 
  

4 

SECONDARY TREATMENT - EQUIPMENT LIST 
Note: Equipment quantities listed are for the maximum flow rate of 5,500 gpm. 
 
• Three (3) Clarifiers - Solids contact type, 50% capacity each, 18 ft diameter, coated carbon 

steel construction.  Requires field erection and coating. 
 
• Clarified Water Storage Tank - By Purchaser 
 
• Three (3) Filter Feed/Filter Backwash Pumps - CD4MCu construction 
 
• Four (4) Vertical Filters - 12 ft diameter x 5 ft SSH 
 
• Three (3) High Pressure Reverse Osmosis Pumps - Shipped loose 
 
• Three (3) Reverse Osmosis Units - Single array with 20 housings each, shop fabricated. 
 
• One (1) Sodium Hypochlorite Feed System - Including 2 x 100% metering pumps.  Shop 

fabricated. 
 
• One (1) Ferric Chloride Feed System - Including 2 x 100% metering pumps.  Shop 

fabricated. 
 
• One (1) Polymer Feed System - Including 3 x 100% Polyblends.  Shop fabricated.  Chemical 

is supplied in totes by others. 
 
• One (1) Hydrochloric Acid Feed System - Including 3 x 100% metering pumps, shop 

fabricated. 
 
 
WASTE TREATMENT - EQUIPMENT LIST 
Note: Equipment quantities listed are for the maximum flow rate of 5,500 gpm. 
 
• Two (2) Sludge Storage Tanks - 35 ft diameter x 32 ft high, coated carbon steel 

construction.  Requires field erection and coating.  Agitator included. 
 
• Five (5) Belt Filter Press Feed Pumps - Centrifugal type, rubber-lined, ductile iron 

construction.  Skid-mounted.  Shop fabricated. 
 
• Five (5) Belt Filter Presses - 2 m each, semi-automatic.  Shop fabricated. 
 
• One (1) Filtrate Sump - By Purchaser 
 
• Two (2) Filtrate Sump Pumps - Vertical sump pumps, high chrome construction.  Field 

installation. 
 
• One (1) Polymer Feed System - Including 5 x 100% Polyblends.  Shop fabricated.  Chemical 

is supplied in totes by others. 
 



Mr. Chris Beck - Golder Associates Inc. 
[Diamond Mine Project] 
Siemens Water Technologies Proposal No. PK-0802-01-SYS-1 
February 4, 2008 
 
  

5 

COMMON EQUIPMENT 
 
• One (1) set of interconnecting piping 
 
• One (1) PLC-based control system 
 
 
PROJECT SCHEDULE 
 
Delivery of equipment is typically 11 to 12 months from date of order.  Installation and start-up 
will require an additional 8 to 10 months. 
 
 
BUDGETARY PRICE 
 
Siemens would supply the wastewater treatment system as described herein for approximately 
TWENTY-EIGHT MILLION FIVE HUNDRED THOUSAND DOLLARS . . . . . . . . . . $28,500,000. 
 
Any applicable taxes or duties are not included. 
Freight to the jobsite is included. 
 
 
We trust this information meets your requirements.  Please contact us if you have any 
questions. 
 
Sincerely,  
 
 
 
Jeffrey L. Gutierrez 
Capital Sales Engineer 
480-706-1022 
 
cc:  
 
Siemens Water Technologies 
Chris Edmonds 
Prakash Khanolkar 
 
 
 
 


	WATER QUALITY CHARACTERIZATION
	POTENTIALLY APPLICABLE TREATMENT TECHNOLOGIES
	Typical TDS removal technologies
	Evaporation – Mechanical Process Equipment
	Mechanical methods
	Reverse Osmosis
	Electrodialysis Reversal
	Ion Exchange
	Chemical Precipitation

	TECHNOLOGY SCREENING
	Influent Water Quality Characterization and Treatment Goals
	Site Location
	Secondary Waste

	TREATMENT ALTERNATIVES
	ALTERNATIVE 1 – REVERSE OSMOSIS BASED TREATMENT
	Pretreatment
	Reverse Osmosis Treatment
	Post-treatment of Secondary Waste

	ALTERNATIVE TWO – EVAPORATION-BASED TREATMENT
	Pretreatment
	Evaporative Treatment
	Post-treatment

	ALTERNATIVES TECHNICAL EVALUATION
	Technical evaluation of Alternative 1 – RO based treatment.
	Technical evaluation of Alternative 2 – Evaporator based treatment.
	Technical Evaluation Summary
	Technical Recommendation

	EVALUATION OF ORDER-OF-MAGNITUDE CAPITAL AND OPERATING ESTIMATES
	CAPITAL COST COMPARISON
	OPERATIONS COSTS 
	UTILITIES COST ESTIMATION
	WASTE DISPOSAL COST ESTIMATION
	20-YEAR CAPITAL AND OPERATING COST ESTIMATES  
	ALTERNATIVE 1 - RO-BASED TREATMENT SYSTEM 20-YEAR COST ESTIMATE
	CONCLUSIONS AND RECOMMENDATIONS
	REFERENCES

